BHusqvarna """ @) |oror

a N~

Accessories ¥oWwo

IPL, Snow Thrower, 2007-02, 504 05 45-01

Snow Thrower

Spare parts
Ersatzteile

Pieces détachées
Reserve onderdelen
Repuestos
Reservdelar

544 92 18-01

504 05 45-01



PARTS

REPAIR PARTS FOR MODEL 544 92 18-01 42" SNOW THROWER

65 47 { / 42
o
51— %}%\' ‘ / 18
54 M 56 "E""
52 - / >
54 pi
40, 59
&
40,59 —&

54—



REPAIR PARTS FOR MODEL 544 92 18-01 42" SNOW THROWER

REF.| PART NO. |[QTY.|DESCRIPTION REF.[ PART NO. |QTY.|DESCRIPTION

NO. NO.
1 |5013353-01| 1 |Housing, Bearing 39 (58427 39-01| 1 [Bracket, Idler
2 |[5013354-01| 1 [Housing Assembly 40 |501 3380-01| 2 |Shoulder Bolt, Round Head
3 |5013355-01| 1 |GearAssembly 41 [5013381-01| 1 [Hanger Bracket Assembly, L.H.
4 |[5013356-01 1 [Chute Crank Rod Assembly 42 |5013382-01| 1 |Hanger Bracket Assembly, R.H.
5 1501335701 1 |Impeller Assembly 43 [7252501-51| 2 [Hex Bolt, 3/8-16 x 1-3/4"
6 |[5013358-01| 1 [Scraper Plate 44 (5310076-25| 1 [Hex Bolt, 3/8-24 x 1"
7 |[5013359-01| 1 [Shaft, Auger Gearbox 45 (501 3383-01| 1 [Bracket, Cable
8 |[5013360-01| 1 [Bracket, Chute Crank 46 501 3384-01| 1 [Cable, Chute Control With Clip
9 |[501 3361-01 1 |Cover, Belt 47 |501 3385-01| 2 |Spacer
10 | 501 3362-01| 1 |Chute Reinforcement 48 |501 3386-01| 1 |Cable, Chute Control
11 |5013363-01| 1 |L.H.Spiral Assembly (not shown) | 49 |[5013327-01 | 4 |[Hex Nut, 3/8-16 Nylock
12 | 501 3364-01| 1 |R.H. Spiral Assembly 50 | 501 3387-01| 2 |Pin, Pivot Lock
13 |5310081-17| 2 |HexBolt, 5/16-18 x 1-1/4" Lg. 51 (58074 44-01| 2 [Pin, Hair Cotter #4 (1/8")
14 |531 00 76-37| 4 |Carriage Bolt, 1/4-20 x 3/4" 52 | 501 3323-01| 4 |Carriage Bolt, 3/8-16 x 1"
15 (531 0028-40| 1 [Palnut, 3/8" 53 (501 3388-01| 1 [Bracket, Chute Anti-rotation
16 (522 77 02-01| 4 [Carriage Bolt, 5/16-18 x 1" Lg. 54 (501 3389-01| 6 [Hex Lock Nut, 3/8-16 Flanged
17 (522 7563-01| 10 [Carriage Bolt, 5/16-18 x 3/4" Lg. | 55 |501 3390-01| 1 [Plastic Cap
18 | 501 3365-01| 8 |Bolt, Self-Tap 5/16" x 3/4" 56 | 501 3391-01| 1 |Hanger Bracket Assembly, R.H.
19 | 501 3366-01| 2 |Bolt, Shear 5/16-18 x 1-1/2" 57 (501 3392-01| 1 [Hanger Bracket Assembly, L.H.
20 (52283 59-01| 11 |Washer, 1/4" 58 |501 3393-01| 1 |Keeper, Engine Pulley
21 | 73411 72-01| 2 |Washer, 3/8" 59 | 501 3394-01| 4 |Bolt, Shoulder
22 |504 06 60-01| 4 |Hex Nut, 1/4-20 Nylock 60 | 501 3395-01| 2 |Bracket, Down Stop
23 | 501 02 11-01 | 29 |Hex Nut, 5/16-18 Nylock 61 |5013396-01| 1 |Washer,
24 | 501 3367-01| 2 |Spiral Pin, 1/4" x 1-1/2" Lg. 62 | 501 3397-01| 6 |Hex Lock Nut, 1/4" Flanged
25 (501 3368-01| 1 |[Bushing 63 |5777790-01| 1 |Chute, Upper
26 (501 3369-01| 1 [Chute Adapter 64 (501 3399-01| 1 [Guide, Cable
27 |5310046-56| 4 |Lock Washer, 5/16" 65 | 501 34 00-01| 2 |Pulley,V Type 4"
28 |5310027-16| 6 |Washer, .785" x 1.57" x .057" 66 | 50134 01-01 | 1 |Pulley,V Type
29 | 5013371-01| 4 |Spacer,.751IDx1250Dx.5L || 67 [5013321-01| 1 |HexBolt, 5/16-18 x 1-1/2"
30 |522 77 03-01| 24 |Washer, 5/16" Std. Wrt. 68 |5013402-01| 1 |Screw, 1/4-14 x 5/8"
31 |5310076-55| 2 |Bearing, Flange 69 [5013403-01| 3 [Chute Keeper
32 [5013372-01| 1 [Bearing, Ball 70 [5310076-26| 6 [Hex Bolt, 1/4-20 x 1"
33 |5013373-01| 2 |Bushing, Plastic 3/8" 71 | 501 34 04-01| 1 |Chute, Lower
34 [5013374-01| 4 [Bearing, Split, 3/4" 72 1501 34 05-01| 1 |[Center Brace, Gearbox
35 |5013375-01| 2 |Skid Shoe 73 | 501 3406-01| 1 |#61 Woodruff Key
36 |5013376-01| 4 |Washer, Nylon 74 [5227599-01| 3 [Hex Bolt, 5/16-18 x 3/4"
37 (501337701 | 2 [Housing, Bearing 75 [5310076-37| 1 [Carriage Bolt, 1/4-20 x 3/4"
38 [501 3378-01| 1 [Bracket, Chute Crank 42318 1 | Owners Manual




REPAIR PARTS FOR MODEL 544 92 18-01 42" SNOW THROWER




REPAIR PARTS FOR MODEL 544 92 18-01 42" SNOW THROWER

REF.| PART NO. |[QTY.|DESCRIPTION REF.[ PART NO. |QTY.|DESCRIPTION
NO. NO.
1 |5013408-01| 1 |Lift Shaft Assembly 37 [5013434-01| 1 [Screw, Oval #10-24 x 1"
2 |5013409-01| 2 |HexBolt, 1/2-13x 1" 38 [5013435-01| 1 [Grip, Handle
3 |5013410-01| 2 |HexBolt, 5/8-11 x 1-1/2" 39 [5013436-01| 1 [Tube, Crank Rod Support
4 |[5013411-01 | 4 [Pin, Clevis, 1/2" x 7/8" 40 |5013373-01| 2 |Bushing, 3/8" Plastic
5 [501 34 12-01| 2 |Nut, Hex Lock 5/8-11 Thread 41 |501 3360-01| 1 |[Bracket, Chute Crank
6 |5013341-01| 6 |Nut, Hex Lock 1/2-13 42 | 501343701 1 |Knob, Crank
8 |5013413-01| 5 |Pin, Cotter 1/8" x 3/4" 43 | 310028-40 | 1 |Palnut, 3/8"
9 |5777768-01] 1 |Pin, Cotter 1/8" x 1-1/2" 45 1501 3356-01| 1 |Assembly, Chute Crank Rod
10 | 501 3345-01| 4 |Washer, 17/32" x 1" 46 |5013438-01| 1 |Handle, Chute Tilt
11 |5013323-01| 6 |Carriage Bolt, 3/8-16 x 1" 47 |5771590-01| 1 |Knob
12 | 501 34 14-01| 2 |Bearing, Flange With Flats 48 (501 34 40-01| 1 [Assembly, Chute Tilt Bracket
13 [501 34 15-01| 2 [Link, 15.80" Long 49 (501 3399-01| 1 [Guide, Cable
14 (501 34 16-01| 2 |[Link, 11.75" Long 50 |5013386-01| 1 |Cable, Chute Control
15 [ 501 34 17-01 | 2 |[Link, 4.88" Long 51 | 501 3384-01| 1 |Cable, Chute Control with Clip
16 | 501 34 18-01| 1 |Rod, Spacer 52 |5310076-16| 5 |Nut, Hex Lock 5/16-18
17 | 501 34 19-01| 2 |Hex Bolt, 5/16-18 x 1" (Locking) || 53 [522 77 03-01| 2 [Washer, 5/16"
18 |531 0046-56| 4 |Lock Washer, 5/16" 54 | 501 34 41-01| 1 |Plate, Mounting (L.H.)
19 | 501 34 20-01| 1 |Bracket, Lift 55 | 501 34 42-01| 1 |Plate, Mounting (R.H.)
20 | 501 3421-01| 1 |Assembly, Handle Lift Bracket 56 | 501 3443-01| 1 |Washer, 1.59" x 1.032" x .060"
21 |5013422-01| 1 |Rod, Index Lift 57 |5310081-09| 1 |Nut, Whizlock, 5/16-18
22 |5013423-01| 1 |Pin, Spring 3/16" x 1-3/4" 58 | 501 3320-01| 8 |Washer, 1/2"
23 (501 3424-01| 1 [Spring, Compression 59 |5013314-01| 3 |Tie, Nylon
24 |5013425-01| 2 |Washer, 13/32" x 13/16" 60 |5013322-01| 6 |HexBolt, 3/8-16 x 1" Self Tap
25 |501 3426-01| 2 |Reflector, Rear 61 [5771571-01| 6 [Lock Washer, 3/8"
26 |5227563-01| 1 |Carriage Bolt, 5/16-18 x 3/4" 62 |5013389-01| 6 |Nut, Flanged Lock 3/8-16
27 |5227599-01| 2 |HexBolt, 5/16-18 x 3/4" 63 [ 501 02 11-01 | 8 [Nut, Nylock Hex 5/16-18
29 |5013428-01| 1 |Pin, Spring 5/16" x 1-3/4" 64 |5310028-38| 2 |Hex Bolt, 5/16-18 x 1-3/4"
31 | 58074 44-01| 2 |Pin, Haircotter #4 (1/8") 65 |52277 02-01| 2 |Carriage Bolt, 5/16-18 x 1"
32 |5013430-01| 1 |Plate, Side (R.H.) 66 | 501 3445-01| 2 |Carriage Bolt, 5/16-18 x 1-3/4"
33 | 501 3431-01| 1 |Plate, Side (L.H.) 67 | 501 3394-01| 2 |Bolt, Shoulder
34 (501 3432-01| 1 [Tube, Lift Handle 68 [501 34 46-01| 2 [Carriage Bolt, 5/16-18 x 1-1/4"
35 [5013433-01| 1 |[Trigger and Lift Cable Assembly | 69 |5310028-16( 2 |Washer, Bowed
36 | 73411 72-01| 2 |Washer, 3/8"




REPAIR PARTS FOR MODEL 544 92 18-01 42" SNOW THROWER

REF.| PART NO. |[QTY.|DESCRIPTION

NO.
1 |5227563-01| 2 |Carriage Bolt, 5/16-18 x 3/4"
2 [5227599-01| 4 [Hex Bolt, 5/16-18 x 3/4"
3 | 522758701 2 |Hex Nut, 5/16-18
4 15310046-56| 1 |Lock Washer, 5/16"
5 |5227703-01| 4 |Washer, 5/16" Std. Wrt.
6 | 501344701 | 1 |Frame, Clutch and Pulley
7 |[5013448-01| 1 [ldler Arm Assembly
8 |5013449-01 1 |Spacer, Pivot
9 |[5013450-01| 1 [ldler Bracket Assembly
10 |531 0046-64| 1 |Hex Nut, 3/8-16
11 | 501 3451-01| 1 |[Pulley,V Type 9"
12 [501 34 52-01| 8 [Nut, Hex Lock, 3/8-16
13 (58424 53-01| 1 [Pulley,V Type 5-1/2"
14 (501 34 53-01| 1 [Shaft
15 | 501 3454-01| 1 |Spacer
16 | 501 3455-01| 1 |Spacer
17 | 577 1571-01| 6 |Lock Washer, 3/8"
18 | 501 3456-01| 2 |Key
19 (501 34 57-01| 2 |Bearing, Ball
20 |5013458-01| 1 |Housing, Bearing
21 |5013459-01| 1 |Housing, Open Bearing
22 (501 3460-01| 1 [Spacer, Spindle
23 |5310076-25| 2 |HexBolt, 3/8-24 x 1"
24 [5013396-01| 2 [Washer
25 (53100 74-26| 3 [Hex Bolt, 5/16-18 x 1"
26 | 5013461-01| 1 |Belt,V Type Drive (55")

501 34 62-01| 1 |Belt, V Type Drive (56")

27 1501 3463-01| 1 |Belt,V Type Auger
28 | 501 3400-01| 1 |Pulley,V Type 4"
29 |5013464-01| 1 |HexBolt, 5/16-18 x 3-1/2"
30 |5310081-14| 1 |HexBolt, 3/8-16 x 2-1/2"
31 |5310027-32| 3 |HexBolt, 3/8-16 x 2"
32 (501 3465-01| 1 |[Spacer
33 (501 3466-01| 1 [Spacer, Pivot
34 | 73411 72-01| 8 |Washer, 3/8"
35 [ 501346701 | 1 [Spring
36 [5013468-01| 2 [Chain
37 [5310028-43| 1 [Pin, Hair Cotter, 3/32"
38 |5013469-01| 1 |Spacer
39 |5228359-01| 1 |Washer, 1/4"
40 | 58074 44-01| 2 |Pin, Hair Cotter #4 (1/8")
41 (501 34 70-01| 2 |[Pin, Hair Cotter 5/64"
42 1501 3471-01| 1 |Trunnion
43 (501 3472-01| 1 [Rod, Engagement
44 |15013473-01| 1 |Spring
45 | 501 34 74-01| 1 |Spring, Torsion
46 [5225917-01| 1 |Spacer
47 [5013475-01| 1 [HexBolt, 3/8-16 x 2-3/4" Lg.
48 (501 3476-01| 1 [Washer, Flat 3/8"
49 (501347701 | 1 [Cable Bracket
50 |5013478-01| 1 |HexBolt, 1/4-20 x 2-1/2"
51 |7312316-01| 2 |Hex Nut, 1/4-20
52 [5771618-01| 1 [Lock Washer, 1/4"
53 | 501 3479-01| 3 |Pulley, Flat3-5/8"
54 1501 3480-01| 2 |Rear Pulley Frame Bracket
55 | 501 3481-01| 1 |HexBolt, 3/8-16 x 3-1/4"
56 [5013482-01| 1 |[Spacer
57 150102 11-01 | 9 |Hex Nut, 5/16-18 Nylock






